



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940	181609
		FECHA/DATE
		09/07/2013

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS			
							%C	%Mn	%P	%S
16354	10108910-10	0007904265	0008322478	307799	CUAD 1.000 0.0747 GCCG9N STK 6.000	6000 mm	0.0600	0.4200	0.0120	0.0010
16354	10108910-10	0007914991	0008322483	307799	CUAD 1.000 0.0747 GCCG9N STK 6.000	6000 mm	0.0600	0.4200	0.0120	0.0010
16354	10108910-10	0007959519	0008322484	307799	CUAD 1.000 0.0747 GCCG9N STK 6.000	6000 mm	0.0600	0.1900	0.0110	0.0030
16354	10108910-10	0007904260	0008322554	307799	CUAD 1.000 0.0747 GCCG9N STK 6.000	6000 mm	0.0600	0.3700	0.0110	0.0020
16354	10108910-10	0007959517	0008322505	307799	CUAD 1.000 0.0747 GCCG9N STK 6.000	6000 mm	0.0600	0.1900	0.0110	0.0030
16354	10108910-10	0007959519	0008322499	307799	CUAD 1.000 0.0747 GCCG9N STK 6.000	6000 mm	0.0600	0.1900	0.0110	0.0030
16340	10108836-20	0008252737	0008385306	301504	RECT 6.00X3.00 0.2500 CBCSDN 12.192	12192 mm	0.0813	0.3767	0.0223	0.0114
16340	10108836-20	0008024372	0008385307	301504	RECT 6.00X3.00 0.2500 CBCSDN 12.192	12192 mm	0.1000	0.3301	0.0209	0.0175

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO/ MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (KSI)	CEDENCIA/ YIELD (KSI)	ELONGACION/ ELONGATION(%)				
16354	10108910-10	0007904265	0008322478	50	45	33	24	A513	131650	Made in Mexico	
16354	10108910-10	0007914991	0008322483	50	45	33	24	A513	131650	Made in Mexico	
16354	10108910-10	0007959519	0008322484	50	45	33	24	A513	B303636	Made in Mexico	
16354	10108910-10	0007904260	0008322554	50	45	33	24	A513	232042	Made in Mexico	
16354	10108910-10	0007959517	0008322505	50	45	33	24	A513	B303636	Made in Mexico	
16354	10108910-10	0007959519	0008322499	50	45	33	24	A513	B303636	Made in Mexico	
16340	10108836-20	0008252737	0008385306	78	64	55	29	A500 Grado BC (135848	Made in Mexico	
16340	10108836-20	0008024372	0008385307	78	63	54	29	A500 Grado BC (130712	Made in Mexico	